
IDBInvest
I) Fideicomiso Financiero Conaprole, y II) Conaprole -

Corporativo
1.  General information on the scope of the IDB Invest Environmental and Social Review

Conaprole is an Uruguayan dairy company that processes 1,650 million liters of milk per year and
produces more than 300 products, meeting domestic market needs and exporting to more than 50
countries. The company is Latin America’s leading dairy exporter and has commercial offices in the
United States, China, and Brazil. It has the following eight industrial plants: Montevideo Industrial
Complex (CIM – Plant 21), Villa Rodríguez Industrial Complex (CIVR – Plant 8), Florida Industrial
Complex (CIF – Plant 7), San Ramón Industrial Complex (CISF – Plant 9), San Carlos Plant (Plant
[...]
working at heights, working with electrical risk, working with ammonia, and tasks done in confined
spaces as those with the greatest risk within the company.  As a preventive measure, provision has
been made for implementing random checks on drug and alcohol use among Conaprole’s employees.

It has been noted that the fire detection and extinguishing facilities in the plants visited could be
improved. Conaprole has conducted a diagnostic and improvements study of the fire detection and
extinguishing facilities in all its industrial plants.

As established in Action 2.3 of the ESAP, Conaprole will implement the recommendations on
hydraulic extinguishing and fire alarm systems in all its plants. It must implement the
recommendations from the study contracted to ensure total compliance with the country’s
regulations and the standards of the IFC and the World Bank and an international standard such as
NFPA (Plant 7, 10, 21, Higueritas Depots, Joanicó and Central Workshop; ii) Plant 9; iii) Plant 14; iv)
Plant 16; v) Plant 8.  Conaprole will submit the information according to the date agreed with IFC[3]
for each plant: vi) Submit the acceptance and implementation of the fire prevention systems,
through evidence of the operation of the detection and extinguishing systems; vii) records of
inspection, testing, and maintenance of the fire prevention systems.   

During the visit, IDB Invest staff visited the cold generation systems (compressors and auxiliary
equipment room) at the CIM, CIVR, CIF, and CISR plants, observing that the operating conditions
were acceptable although the condition of the systems needed some improvements. In this regard,



IDBInvest
I) Fideicomiso Financiero Conaprole, y II) Conaprole -

Corporativo
responsible Conaprole staff has informed IDB Invest that the International Finance Corporation has
required that Conaprole contract an expert firm to perform a technical diagnosis and identify
corrective actions for the ammonia facilities at the industrial plants. The IFC’s requirements are
incorporated in this document’s ESAP.

As established in Action 2.4 of the ESAP, Conaprole will implement a corrective action plan prepared
by the Herco firm at the following plants: CIM, Florida, San Ramón, and Villa Rodríguez, proceeding
as follows: i) Implement highest priority actions (by July 2019/December 2019); ii) Implement the
remaining recommendations (deadline to be defined). 

As established in Action 2.5 of the ESAP, Conaprole will implement the corrective action plan
indicated by the Herco firm, at the following industrial plants: Plant # 16 Mercedes, Plant # 11
Rincón del Pino, Plant # 10 San Carlos, and Plant # 14 Rivera; i) Implement highest priority actions
(by July 2019/December 2019); ii) Implement the remaining recommendations in the action plan
(deadline to be defined); (iii)  Allow Herco to perform an audit at Plant # 16, # 11, # 10, and # 14
afther actions corresponding to i) and ii) have been executed .

6.1.d  Supply chain

Milk is transported from the dairy farms to Conaprole’s industrial plants in tanks (owned by the
cooperative) towed by trucks (owned by the TRALE company). There are 140 tanks that travel
40,800 km per day. In addition, finished products are transported by trucks to logistics centers and
consumption points, as well as between Conaprole’s plants.

In the event of a traffic accident, Conaprole is informed immediately and initiates an investigation of
the accident, in which the respective preventive measures are developed.  Said measures are not
always properly disseminated to the drivers of the company that provides the trucking services
(TRALE). Although Conaprole has equipped the tanks with GPS to determine how fast they are
traveling, this information is transmitted after the fact but not in real time. In addition, Conaprole
does not have access to information on the truckers’ fitness and does not know whether they might
be under the influence of alcohol or drugs.

As established in Action 2.6 of the ESAP, Conaprole will agree on the following actions with TRALE:
i) Conaprole will install GPS devices on the tanks so that their speed is transmitted to Conaprole; ii)
TRALE will prepare and submit to Conaprole an investigation report on any accident and/or incident
involving a truck in the fleet that is transporting a Conaprole tank (filled or empty), according to the
format and timeframe determined by Conaprole; iii) TRALE will be required to prepare and submit
to Conaprole a six-month program of driver awareness courses on road safety, incorporating the
preventive actions derived from the accident investigations; the attendance lists from the courses
conducted will be provided; iv) Conaprole may perform random alcohol or drug use checks on
TRALE personnel when they are at Conaprole’s plants.  Conaprole will determine the penalties that
may be imposed for non-compliance. Similar agreements will gradually be entered into between
Conaprole and other companies transporting raw materials or finished products.

7.  Resource Efficiency and Pollution Prevention

7.1.a  Resource efficiency

Since 2013, Conaprole has had an Energy Efficiency Policy, compliance with which is supervised by
the company’s Energy Committee.

To reduce pollution and increase efficiency, half-yearly energy audits are conducted at the industrial
plants to check for possible steam leaks, review steam condensate returns, check the condition of



IDBInvest
I) Fideicomiso Financiero Conaprole, y II) Conaprole -

Corporativo
thermal insulation, control the cosine phi value (associated with active power), check maximum
consumption according to the schedule (price per kwh), and check for possible air leaks in the
pneumatic circuits. Positive results from the audits are expected to be equal to or greater than 75%
for the factors checked.

There is also monthly monitoring of the energy efficiency of the boilers, establishing minimum
acceptable values of 85% for firewood and 90% for fuel oil.

Staff is made aware of the rational use of energy through the specific internal courses provided. LED
lighting technology has been imposed and the company is seeking to partially replace the
consumption of firewood and fuel oil with wind or solar power.

At CIVR, the company is attempting to burn gas from the treatment plant’s sludge digester in the
boiler, to replace 15% of the fuel oil. At CIF, the company is trying to recirculate in the air from the
boiler the exhaust gases from the oil burner in order to save up to 10% of the fuel oil.  Both projects
will probably be in operation in the short term. In addition, the company is studying the possibility of
supplying the CIVR and CIF plants with wind power totaling up to 6MW of power.  At CIVR, the
company is evaluating setting up a cogeneration project (generating electricity by installing a
turbogenerator) and replacing fuel oil with firewood.

7.1.a.i   Greenhouse gases

Conaprole has a computer application to capture from the different management systems (SAP, GLF,
Infolac) the information needed to measure the carbon emissions generated from the industrial
processes. The results show that, during fiscal year 2017/2018, emissions from the electricity used
were 1,455.64 tons of CO2eq. (41.5% less than the preceding year) while CO2 emissions from
burning fuel were 124,219 tons of CO2eq.  (6.7% higher than the preceding year).

7.1.a.ii   Water consumption

The water used in industrial processes comes from underground and surface sources and from the
municipal water system. During 2018, total consumption was 2,795,020 cubic meters, exceeding
2017 consumption by 3.6% (while the total cubic meter amount of milk processed during 2018 was
6.9 % higher than that produced in 2017). This shows an increase in water use efficiency. During
fiscal year 2017/2018, 1.98 liters of water were required for every liter of milk produced, while in
the preceding year that figure was 2.04. Of the total amount of water consumed during 2018, 26%
was recycled (the water from the manufacture of powdered milk and the water used for washing are
recycled). 

Conaprole performs real-time computerized controls of any change in the level of the aquifers it uses
to obtain process water, in order to ensure that it is drawing water at the levels permitted by the
authority; periodic controls of the quality of the underground water drawn are also performed.

7.1.b  Pollution prevention

Conaprole is carrying out a plan to implement improvements in the effluent treatment systems at its
industrial plants, with emphasis on the Florida, Villa Rodríguez, and San Ramón plants, which
discharge their effluents into the Santa Lucía river basin. The total investment in modifications to
the existing plants would amount to USD 40 million.

The main improvements at the Florida plant (receives 1.1 million liters of milk per day) will make it
possible to increase treatment capacity from 2,000 to 2,500 m3/day and to absorb peaks of 3,100
m3/day. The main deficiency at this plant is unsatisfactory removal of coliforms, nitrogen, and



IDBInvest
I) Fideicomiso Financiero Conaprole, y II) Conaprole -

Corporativo
phosphorus (exceeding the IFC values). The principal changes are: i) for effluent from powdered
milk production, parallel setup of degreaser lagoons and construction of a new lagoon for
contingencies; ii) for the general process, replacement of intermittent aeration reactor by two
sequencing batch reactors (SBRs) to increase nitrogen, phosphorus, and coliforms elimination levels;
iii) incorporation of sludge sedimentation and sand filters for the treated effluent. The installation of
a sludge digester for generating power is being evaluated. The treated effluent is disinfected using
UV radiation before being discharged. The improvements will be completed in July 2019.

At the Villa Rodríguez Plant (receives 3.66 million liters of milk per day) the effluent to be treated
(6,000 m3 per day) consists of two separate effluent streams: i) D90 high ionic strength effluent and
ii) the remaining effluents. During 2018, the plant showed unsatisfactory results in the removal of
total coliforms (did not comply with IFC). The improvement project being executed will make it
possible to treat the D90 high ionic strength effluent by means of a sedimentation tank dosed with
lime and pools for adjusting the level of phosphorus. The sludges generated are treated by means of
the digester for production of gas; the resulting solids are placed in landfarming treatment at a site
near the plant. The treated effluent is disinfected by means of UV radiation before being discharged.
The treatment plant is 2 km from the industrial plant. The treated effluents are discharged into the
San José river, through a pipeline 14 km long. It is anticipated that the improvements will be
completed in June 2019.

At the San Ramón Plant (receives 700,000 liters of milk per day), during 2018 the plant showed
unacceptable removal of BOD, COD, suspended solids and fats, ammonia, nitrogen, phosphorus, and
coliforms. The treatment system (2,400 m3 per day) includes a rotary filter, a discharge lagoon for
contingencies, two anaerobic lagoons with a waterproofed bottom, an activated sludge system
(reactor with initial anoxic area dosed with coagulant for removing phosphorus, followed by an
aerobic area). Finally, the effluent is clarified and disinfected with UV radiation before being
dumped. The sludges are dehydrated with band filters before being disposed of by a third-party
company. The modified plant is being put into operation, achieving adequate values for COD,
nitrogen, and phosphorus. A collector still needs to be installed to carry the treated effluent to the
Santa Lucía river (approximately 4 km).

The treated effluent from the Montevideo Industrial Complex (receives 800,000 liters of milk per
day) is discharged into Montevideo’s municipal collector system. Treatment consists of primary
filtration, homogenization, dissolved air flotation (DAF), and two homogenizer tanks. Twenty percent
of the effluent is treated in a bioreactors system (continuous recycling with air injection), and then
mixed with the remaining eighty percent from the clarified effluent from the DAF. The sludge
coming from the DAF is dehydrated and sent to the organic waste treatment plant of the
Superintendency of Montevideo to obtain compost. The plant meets the legal requirement for BOD5
level (there are no limits on the phosphorus and nitrogen content). Investments will be made to
allow satisfactory operation of the treatment system by absorbing variations in the composition and
quantity of the incoming effluent, through the installation of additional reactors and a sludge
digester to reduce odor emissions.

The treatment system at Plant 16 (Mercedes Plant, receives 500,000 liters of milk per day) consists
of a series of five lagoons (two anaerobic and three facultative lagoons). The treated effluent is
discharged into the Dacá stream.  During 2018, the plant failed to comply with the removal of
suspended solids, fats, and oils, ammonia, nitrogen, total phosphorus, total coliforms, and fecal
coliforms. The investments to be made will ensure that the effluent discharged complies with the
concentration values for phosphorus, nitrogen, and coliforms (currently meets only COD). The
project is in the preliminary analysis stage.

The treatment system at Plant 11 (Rincón del Pino Plant, receives 400,000 liters of milk per day)



IDBInvest
I) Fideicomiso Financiero Conaprole, y II) Conaprole -

Corporativo
consists of a series of six lagoons, including three anaerobic lagoons, one aerated lagoon, and two
facultative lagoons. The treated effluent is discharged into the Pereira stream. Currently, the
discharge complies with the COD values but not those for removal of phosphorus, nitrogen, total
coliforms, and suspended solids. The improvements project, which will make it possible to achieve
adequate parameters for nitrogen, phosphorus, and coliforms in the discharge, is in progress and
construction is expected to begin in December 2019.

The treatment system at Plant 10 (San Carlos Plant receives 170,000 liters of milk per day) consists
of one anaerobic lagoon, one aerated lagoon, and two marshes in a series. The plant complies with
the COD values but not with the values for phosphorus, nitrogen, and coliforms in accordance with
national regulations, as there is little capacity to handle incidents (it doesn’t have a lagoon for
contingencies). The treated liquid is discharged toward the marshes.

The treatment system at Plant 14 (Rivera Plant receives 50,000 liters of milk per day) consists of
three collection chambers in a series. Liquid is pumped from the second chamber to an SBR reactor,
which also receives liquid from the third chamber. The treated effluent is discharged from the SBR
reactor to the municipal collector system. Sludges from the SBR reactor are treated in an anaerobic
digester and then taken to composting. The plant complies with the BOD5 for discharge to the
sewage collector, and no limits are required for phosphorus, nitrogen, or coliforms.

During the SEG visit, it was confirmed that the effluent treatment plant sludge management system
is pending at the CIM, that adaptation to high ionic load effluent from D90 production is pending at
the Villa Rodríguez plant, and the San Ramón plant is not yet in operation.

As established in Action 3.1 of the ESAP, Conaprole will introduce the improvements needed at the
treatment plants that require them, so that effluent quality complies with Uruguayan regulations
with the target values indicated by the IFC, according to the following schedule: i) CIF (December
2019); ii) CIVR (June 2019); iii) CISR (October 2019); iv) Plant 11 (Rincón del Pino) (July 2021); v)
Plant 10 (San Carlos) (July 2021); vi) Plant 16 (Mercedes) (July 2022).

7.1.b.i  Waste management

Conaprole is implementing the separation of hazardous and non-hazardous waste by applying the
concepts of reuse and recycling. Some non-hazardous wastes are used to feed pigs (cheese scraps,